
i 
 

Environmental and Social Impact Assessment (ESIA) Report for 

BSL 3 National Reference Laboratory Complex (Updated)  

 

Proponent: FDRE Ministry of Health and the Ethiopian Public Health Institute (EPHI) with 

Financial support of WBG 

Submitted to: FDRE Environmental Protection Authority, Addis Ababa, Ethiopia  

 

Consultant: Basal Consulting 

 

 

 

 

July, 2023 

               Addis Ababa, Ethiopia 



ii 
 

EXECUTIVE SUMMARY 

The Ethiopian Public Health Institute (EPHI) Strategic Plan Management and the Ethiopian 

Action Plan for Health Security are planning to construct and equip Biosafety Level Three 

(BSL 3) National Reference Laboratory (NRL) complex building to improve the capacity and 
[...]
street parking and inadequate traffic management are significant factors which limit the 

capacity of the existing network (Minalu, 2018). 

According to the Addis Ababa traffic Management agency, the road access from Pastor to 

Winget is divided by three paths and each path is divided into two equal parts. However, 

highway traffic is registered from 6:30 AM to 10:00 Am from Asko to Piasa and high traffic 

has registered from 4:00 to 8:00 PM from Piasa to Asko. Based on this, there is a restriction 



51 
 

on the use of the middle path for vehicles that move from Piasa to Asko from 6:00 AM to 

1:00 PM and from 1:00 PM to 8:00 PM for vehicles that move from Piasa to Asko. There is 

also a restriction on the movement of vehicles greater than 3.5 tons from 7:00 AM to 10:00 

AM and 3:00 to 8:00 PM on this road.  

6.3.5.4 Archeological Artefacts and Tourism Sites  

Addis Ababa is a big, sprawling city and has numerous tourism resources. The tourist 

attraction in Addis Ababa are classified under (1) Historical buildings, (2) Parks, (3) 

Monuments, (4) Museum, (5) Center of theatres, (6) caves, (7) churches, (8) Mosques, (9) 

Market and shopping center, (10) natural tourist attractions and (11) events. In terms of 

ownership, they are owned by the government, religious institutions and privately. 

In Gulele Sub-city Woreda 09, there are seven registered historical buildings including Dr. 

Thomas Lambie buildings at EPHI (Table 10). The all-stone building which is gracefully 

landing on the spacious campus of EPHI was built in 1930 by an American missionary 

named Dr. Thomas Lambie. It originally housed four doctors and five nurses and served as a 

hospital (George Memorial Hospital) to society. This building is formally recognized for its 

heritage value by Addis Ababa city administrations. In 1952 the Imperial Ethiopian 

government agreed with the institute Pasteur D‘Paris which lead to the establishment of the 

Institute of Microbiology with the name Institute Pasteur d‘Ethiopie, this name is still used by 

society. Currently, the building has been used as administrative, laboratory service and store 

for chemicals and lab reagents.   

Table 10: Historical Buildings found in Gulele sub-city Woreda 09 (Source: Gulele sub-city 

cultural and tourism office) 

Sr No Name of heritage Specific place Owner 

1 Medhaniyalem School Gulele A.A University 

3 Muse Fasika primary 

school 

Gulele No 2 primary school 

3 Dr. Tomas Lambe Paul‘s Medhaniyalem EPHI 

4 Shae Hojele  Rufael  Gulele Sub-city, Woreda 9 

house development office 

5 Radio communication 

and ICT Division 

Gulele,W-9 Federal Police 

6 Belata Heruye Wolde 8
th 

police station Ethiopian Science Academy 



52 
 

Selasie House 

7 Tserha Areyam Kidus 

Rufael Church 

Rufael Ethiopian Orthodox 

Tewahedo Church 

 

Figure 6: Dr. Tomas Lambe Building within the EPHI campus 

6.3.5.5 Solid Waste Management Facilities 

The Addis Ababa City Administration, UNDP MDG Carbon and UNDP Ethiopia Country 

Office worked together to support the development of the Repi Landfill Gas Clean 

Development Mechanism (CDM) Project under the United Nations Framework Convention 

on Climate Change (UNFCCC). This project is responsible to convert non-hazardous solid 

waste generated in the city to power energy. It is close to the existing landfill which 

introduces better management practices of municipal solid waste in Addis Ababa. 

According to the Repi landfill office report, the landfill has a total area is 19.2 hectares and is 

located in Addis Ababa, part of Nifas Silk Sub-City, Woreda 02 (right) and most of the 

landfills in Kolfe Keranyo Sub-City, Woreda 01 (left).  The Repi landfill is supported by 

synergetic technology called Repi Waste to energy Power plant. 

The Repi waste to energy power plant located beside the landfill consumes about 1,200 tons 

of solid waste per day with net energy production of 25 MW. Wastes that are not suitable for 

incineration are dumped in the landfill.. 

The landfill can receive non-hazardous waste including packaging, clean glass and plastic, 

paper and cardboard, and office products, kitchen wastes and non-contaminated containers 

from the project. Hazardous and contaminated solid wastes need to be incinerated onsite the 

reduced volume of medical waste and landfills in a secured area to avoid ground and surface 



53 
 

water pollution. Repi landfill cannot accommodate sludge and ashes from medical wastes and 

need to construct a secured landfill for the disposal of ashes.  

The Repi landfill has faced a landslides which were damaged some of the leachate ponds, 

currently, The Addis Ababa city Government is working to rehabilitation of this dumpsite, to 

avoid additional incidents or additional risk to the surrounding community and increase the 

landfill life span. Activates like terracing for land slide management, landfill emission 

reduction, gas venting, and leachate collection are being implemented. The city Government 

also put in financial support and then in-kind support to supplement the process. The project 

has tried to rehabilitate the landfill using the ‗Fukuoka Method‘ The project repaired facility 

and prevented further erosion and landslides in the surrounding settlements. The ‗Fukuoka 

Method‘ is a sustainable landfill and solid waste management system developed in Japan by 

Professor Yasushi Matsufuji of Fukuoka University. ―It is a semi-aerobic landfill concept. 

Semi-aerobic is changing from anaerobic to aerobic conditions. It is very useful to accelerate 

decomposition and to reduce methane gas.‖ 

The facility has also applied is the gas venting pipe system that reduces the heat inside the 

decomposing waste.Having this vertical pipe creates an updraft, an automatic air movement. 

By this it can take in more oxygen into the landfill body, and can increase aerobic 

decomposition which can significanctly reduce amount of methane produced. In order to 

decrease the emission of carbon dioxide to the environment, "phytocapping" is implemented 

around the landfill which would offer an additional and economical way of reducing methane 

emission from landfills.  

The fly and bottom ash collected from the power plant is managed by using it for access road 

construction and as daily waste cell cover within the facility. Leachate collection is also 

developed for the site by facilitating the drainage system. The collected leachate is treated by 

evapo-transmission in the pond. They are also planning to construct a central composting and 

working to improve the capacity of waste to energy plant to generate more energy from the 

solid waste.  

The Addis Ababa City Sanitation Agency has demonstrated commendable efforts and has 

extensive plans to maintain and enhance waste disposal site due diligence. As per the Agency 

report, the Repi landfill will start the new upgrading project by the end of 2023, and upon 

completion, is expected to meet both national and international Environmental Health and 



54 
 

Safety standards for a landfill. . After the waste is dumped, it is carefully arranged in a sloppy 

way so that it does not pose a risk of collapse. . 

 

Figure 7: Repi landfill (left) and Power plan (right) (Photo taken by study team) 

6.3.5.6 Municipal Waste Management Facility  

Sewage disposal is the responsibility of the Addis Ababa Water Supply and Sewerage 

Authority (AAWSSA). It operates with seventeen wastewater treatment plants. The main 

ones are Kality and Kotebe and in twelve condominium areas. The available liquid waste 

management facility can‘t receive clinical and infectious wastes from the project. The Kality 

wastewater treatment plant has a capacity of 100,000 m
3
/day and it receives about 74,600 

m
3
/day of municipal wastewater. The treatment plant can also receive municipal waste from 

the project either through a vacuum truck or by connecting to the swear line is available to 

that catchment area.  

a) Kality Wastewater Treatment Plant  

The Kality wastewater treatment plant has recently upgraded to a capacity of 100,000 m
3
/day 

in 2018 with the support of the World Bank Group. Currently, it receives about 74,600 

m
3
/day of municipal wastewater from all Sub-cities of Addis Ababa through sewer lines 

except Bole, Yeka and Lemi Kura. According to Addis Ababa Water and Sewerage 

Authority, there is a sewer line in the proximity of EPHI which is designed to convey the 

wastewater to the Kality wastewater treatment plant. However, the line is not connected to 

EPHI sanitary facility yet.    



55 
 

The treatment plant uses Up-flow anaerobic sludge blanket (UASB) and Trickling Filter (TF) 

technology for the treatment of the wastewater. In this technology, wastewater enters at the 

bottom of the reactor and flows upwards through a so-called ―sludge blanket‖, consisting of a 

granular sludge bed. UASB configuration enables an extremely efficient mixing between the 

biomass and the wastewater, leading to rapid anaerobic decomposition. The operation of a 

UASB reactor fundamentally revolves around its granular sludge bed that gets expanded as 

the wastewater is made to flow vertically upwards through it. The microflora attached to the 

sludge particles removes the pollutants contained in wastewater, thus biofilm quality and the 

intimacy of sludge-wastewater contact are among the key factors governing UASB reactor 

success. The generated biogas facilitates the mixing and the contact between sludge and 

wastewater, and the three phase gas-liquid-solid separator, located in the upper part of the 

reactor, allows for extracting biogas, separating it from liquid effluent and residual sludge 

particles. Two year plant data (2021 and 2022) shows that the plant has overall efficiency of 

97.47%, 89.39%, 94.18%, and 95.64% for BOD5, COD, TSS, and VSS, respectively (Table 

11). The effluent quality conforms to the national and international standards. The design of 

the wastewater treatment plant ensures the necessary sewage treatment so that the final 

effluents can be used for unrestricted irrigation purposes, and disposal to the environment. 

Also, the sludge produced is widely being utilized for urban agricultural activities. 

 

 

Figure 8:  Kaliti Wastewater treatment plant (Photo taken by the study team 



56 
 

It has also a solar sludge drying plant (the latrine water station). The plant has been receiving 

an average of about 1,500 cubic metres of liquid waste every day from toilets by Vacuum 

trucks.  It consists of different parallel ponds. The dewatered sludge has stored within the site 

(Figure 9). 

 

Figure 9: Solar sludge drying plant in Kality Wastewater treatment plant 

The Kality wastewater treatment plant, which operates below its design capacity, can accept 

an additional 25,400 m3/day of domestic wastewater. As it was constructed with the support 

of the World Bank Group, the plant adheres to national and World Bank EHS standards, 

including treated effluent quality, occupational health and safety, storm water management, 

and monitoring. It also implements an Environmental and Social Management Plan (ESMP), 

overseen by the World Bank Group biannually. 

The plant is managed by CGGC, a contractor required to comply with standard effluent 

quality for service payment. Influent and effluent, as well as sludge, are monitored daily by 

the operating company. It is environmentally and socially friendly. The plant uses only two 

chemicals: sodium hypochlorite and sodium metabisulfite for chlorination and dechlorination, 

respectively. As it has adopted a more natural approach, the plant has minimized its 

environmental impact. 



57 
 

Furthermore, the wastewater treatment plant administration has established a grievance 

redress mechanism (GRM), providing an effective system for handling complaints and 

grievances. 

Table 11: The Kality Wastewater Treatment Plant Effluent Quality (Source: Kality 

Wastwater Treatment Plant Administration Unit,, June/2023) 

Parameters 

Year 

2021 2022 

Influent Effluent Plant Efficiency Influent Effluent Plant Efficiency 

BOD 

Y-Average 368.33 9.51 97.38 379.15 8.99 97.56 

Y-Min 208.67 5.75 96.85 245.58 5.00 97.73 

Y-Max 541.67 13.83 97.45 580.00 14.83 97.39 

COD 

Y-Average 621.05 63.77 89.37 641.85 62.25 89.40 

Y-Min 355.55 47.58 85.63 416.25 45.08 86.92 

Y-Max 900.08 70.81 91.88 1005.92 80.83 91.06 

TSS 

Y-Average 285.32 18.37 93.55 312.59 15.14 94.81 

Y-Min 146.36 9.17 93.06 174.67 9.92 93.31 

Y-Max 480.75 53.33 88.96 565.17 23.33 95.57 

VSS  

Y-Average 227.87 8.99 95.73 230.24 9.52 95.55 

Y-Min 96.06 5.25 93.89 117.42 6.33 93.04 

Y-Max 394.14 14.33 95.96 441.33 14.42 96.37 

pH 

Y-Average 7.51 7.60   7.27 7.41   

Y-Min 7.11 7.17   6.95 7.07   

Y-Max 7.89 7.96   7.64 7.78   

 

b) Kotebe Wastewater Treatment Plant  

The Kotebe Wastewater Treatment Plant (KWWTP) is found in Bole Sub-city, Woreda 11 at 

the Eastern Catchment at a Longitude of 38
o 

51‗06.76‗‗E and Latitude 8
o
 58‗28.71‗‗N. The 

catchment is situated in the North East of Addis Ababa. It has an approximate size of 9450 

ha. The treatment plant is a Waste Stabilization Pond (WSP) comprised of two anaerobic, 

three facultative, and two maturation ponds configured in parallel. It is a shallow basin in 

which raw sewage is treated entirely by natural processes involving both algae and bacteria.  

The anaerobic ponds are a six meter depth and receive wastewater with high organic loads 

from Yeka Abado, Tafo and Ayat Condominium. It has an installed capacity of 4000 m
3
/day 

and currently receives 20,000 m
3
/day of sewage (Figure 10). It requires maintenance as the 



58 
 

wastes from the inlet are contaminated with the treated effluent at the outlets. Currently, it 

receives wastes which are five times from its installed capacity and there is no way to receive 

waste from the project. 

Even if the facility doesn‘t receive clinical wastes from any health facility, it is not the 

preferred treatment option for liquid waste generated from clinical laboratories. The Waste 

stabilization pond is less efficient in cold climates and may require longer detention times in 

these areas. In addition, it is not very effective at removing heavy metals from wastewater. 

The effluent also requires additional treatment to meet the discharge standards of the country.  

 

Figure 10: Kotebe Waste Stabilization Pond (Facultative and Maturation ponds) 

The waste stabilization pond has also a solar sludge drying plant (the latrine water station). 

The plant has been receiving an average of about 1,450 cubic metres of liquid waste every 

day from toilets by Vacuum trucks.  It consists of different parallel ponds. The sludge 

removed from the station is disposed of within the plant and needs to be characterized for 

further use (Figure 11). 



59 
 

 

Figure 11: Kotebe wastewater treatment station solar sludge drying plant (left) and sludge 

accumulated (right) within the site 

Kotebe Wastewater Treatment Plant does not have the additional capacity to receive 

municipal wastes from the project as it is operating above its installed capacity (five times). 

The plant is not properly maintained and the effluent from the inlet is mixed with outlets 

before treatment. Officially, the plant didn‘t receive any clinical wastes from the health 

facility and this plant is not the treatment choice for both clinical and municipal wastes from 

the project.   

6.3.5.7 Storm Water Drainage 

 There is an onsite storm water system for the existing infrastructure. During the construction 

of the new building, the contractor should apply prevention and mitigation measures for 

flood. These include the construction of elevated structures to limit the stormwater within the 

project site, the highway road to the south, construction of floodwalls, floodgates, levees, and 

evacuation routes.  